PARTS LIST - 601XL Zodiac, BRS 1350 LSA

ITEM
QrY.: PART NO. DESCRIPTION
1 1 008411-01 IGNITER / TUBE ASSEMBLY
2 3 005033-01 PLUG, CAP, SMALL
3 1 004035-01 SCREW, 10-24 X 5/8
4 1 004055-01 WASHER, EXT. TOOTH, #10S.S.
5 1 005040-01 PLUG, CAP, 1”
6 1 004081-01 SCREW, NYLON 8-32 X 14”
7 1 002151-01 CASE, MOTOR, T2-400
8 2 002569-01 O-RING, SPACERS
9 1 008450-01 CARTRIDGE, T2-400
10 1 002550-01 * BULKHEAD, FORWARD
11 1 003216-01 CAP, ROCKET
12 1 008040-18 108” ACTIVATION ASSEMBLY
13 1 008062-01 HANDLE MOUNT, FLAT
14 4 004200-01 WASHER, .281 X .063 (FENDER)
15 1 005062-01 LINK, QUICK 1/8” S.S.
16 1 001644-01 INCREMENTAL BRIDLE, BRS 460
17 1 005037-01 PIN, CURVED, RELEASE
18 1 001015-01 PARACHUTE ASSEMBLY, 1350 LSA
19 1 001347-01 SLEEVE, DEPLOYMENT 8.5 X 250”
20 1 001344-01 BAG, SOFTPACK 15X10X6”
21 1 006243-01 LABEL, NAMEPLATE, BRS 1350 LSA
22 1 003068-01 TRAY, SOFTPACK 15X10.5”
23 8 004042-01 SCREW, %-20 X %”
24 20 004010-01 WASHER, FLAT %4”
25 8 004001-01 NUT,NYLOCK %"
26 A/R 004000-01 CABLE TIE, 10 3%4”
27 4 004025-01 CABLE TIE, PLASTIC 4”
28 2 005063-01 LINK, STAND-OFF
29 2 005061-01 LINK, QUICK, %2” S.S.
30 2 004041-01 SCREW, %4-20X5/8”
31 1 003201-01 PEDESTAL, ROCKET
32 4 004058-01 SCREW, SET %4-20 X ¥4~

BRS Doc.: Parachute Installation Manual- BRS-1350LS for AMD 601XL Zodiac

Document No: 020019-PM Rev A

Page 9 of 25




33 1 003227 ROCKET EXTENSION

34 8 | AMD SUPPLIED PART BOLT, AN5-12A
35 16 004133 WASHER, 5/16
36 4 003205 CLAMP, BRIDLE
37 8 | AMD SUPPLIED PART AN525 10R7
38 8 004148 NUT, 10-32 LOCKING
39 8 004166 WASHER, #10
40 8 004134 NUT, 5/16-24
41 1 007195-07 60” KEVLAR, MAIN BRIDLE C82/60C
42 2 007895-19 132” KEVLAR, FRONT HARNESSES C160/132C12
43 2 007195-19 132” KEVLAR, REAR HARNESSES, C154/132C
44 1 006230-01 LABEL “STAY CLEAR,DANGER”
45 2 006231-01 LABEL “BALLISTIC WARNING”
46 2 006206-11 LABEL, BRS 6 LOGO
47 1 005008 EGRESS PANEL (Plastic, Thermal Molder)
48 2 P/N 6N30-2 FRONT STRAP COVERS, RIGHT / LEFT
49 2 P/N 6N31-3 STRAP SIDE COVERS
50 1 P/N 6N30-1 REAR STRAP COVER
Following items must be installed in aircraft prior to parachute system installation!
31 1 ea. 6N31-1 REAR ATTACH ANGLE, UPPER LEFT / RIGHT
52 2 6N31-2 REAR ATTACH ANGLE, LOWER
23 1 6B6-4R FRONT ATTACH GUSSET, RIGHT
54 1 6B6-4L FRONT ATTACH GUSSET , LEFT
25 2 AMD SUPPLIED PART BOLT, AN3-4A
36 2 AMD SUPPLIED PART WASHER 3/16”
37 2 AMD SUPPLIED PART NUT, NYLOCK AN3
58 1 AMD SUPPLIED PART %” X %” X .093” ALUM. ANGLE EXTRUSION
59 3 AMD SUPPLIED PART %" X %” X .025 ALUM. ANGLE EXTRUSION
60 A/R | AMD SUPPLIED PART 1/8” ALUM. BLIND (POP) RIVETS

Forward Bulkheads (item 10) may come in one of two different types, as shown.
Items in Red depict non-BRS supplied parts.

BRS Doc.: Parachute Installation Manual- BRS-1350LS for AMD 601XL Zodiac Page 10 of 25
Document No: 020019-PM Rev A



